STATE OF MAINE

g9 BEET DEPARTMENT OF ENVIRONMENTAL PROTECTION

AUGUSTA

17 STATE HOUSE STATION BANGOR PORTLAND PRESQUE ISLE

AUGUSTA, MAINE 04333-0017 106 HOGAN ROAD, SUITE 6 312 CANCO ROAD 1235 CENTRAL DRIVE, SKYWAY PARK
(207) 287-7688 FAX: (207) 287-7826 BANGOR, MAINE 04401 PORTLAND, MAINE 04103 PRESQUE ISLE, MAINE 04679-2094
RAY BLDG., HOSPITAL ST. (207) 941-4570 FAX: (207) 941-4584  (207) 822-6300 FAX: (207) 822-6303 (207) 764-0477 FAX: (207) 760-3143

j\-"‘ﬁé

PAUL R. LEPAGE
GOVERNOR

February 16, 2011

Mr. Jon Carman

JMC Wastewater Services
46 Fisher Road

Unity, ME. 04988

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101532
Maine Waste Discharge License (WDL) Application #W000569-6D-G-R
[...]
Legislature enacted Maine law, 38 M.R.S.A. 8413, sub-811 specifying that interim
mercury limits and monitoring requirements remain in effect. It is noted that the mercury
effluent limitations have not been incorporated into Special Condition A, Effluent
Limitations And Monitoring Requirements, of this permit as the limits and monitoring
frequencies are regulated separately through Maine law, 38 M.R.S.A. 8413 and
Department rule Chapter 519. The interim mercury limits remain in effect and
enforceable and modifications to the limits and/or monitoring frequencies will be
formalized outside of this permitting document pursuant to Maine law, 38 M.R.S.A. §413
and Department rule Chapter 519.

Maine law 38 M.R.S.A., 8420 1-B,(B)(1) states that a facility is not in violation of the
AWQC for mercury if the facility is in compliance with an interim discharge limit

established by the Department pursuant to section 413, subsection 11. A review of the
Department’s database for the previous 60-month period indicates mercury test results
reported have ranged from 2.0 ppt to 17 ppt with an arithmetic mean (n=18) of 7.3 ppt.

Septage/Transported Wastes — The previous permitting action authorized the permittee to
receive and introduce into the treatment process or solids handling stream a daily
maximum of 7,000 gallons per day and a monthly total of 56,000 gallons of transported
wastes. Department rule Chapter 555, Standards For The Addition of Transported Wastes
to Wastewater Treatment Facilities, limits the quantity of septage received at a facility to
1% of the design capacity of treatment facility if the facility utilizes a side stream or
storage method of introduction into the influent flow, or 0.5% of the design capacity of
the facility if the facility does not utilize the side stream or storage method of
introduction into the influent flow. A facility may receive more than 1% of the design
capacity on a case-by-case basis. In their application for permit renewal, the permittee
has requested the Department carry forward the daily quantity 7,000 gpd of transported
waste it is authorized to receive and treat. With a design capacity of 1.49 MGD,

7,000 gpd represents 0.47% of said capacity. The permittee has submitted an up-to-date
Transported Management Plan as an exhibit to their 12/6/10 application for permit
renewal.

The Department has reviewed and approved said plan and determined that under normal
operating conditions, the receipt and treatment of 7,000 gpd of transported waste into the
facility will not cause or contribute to upset conditions of the treatment process.



MEO0101532 FACT SHEET Page 17 of 18
WO000569-6D-G-R

8. ANTIDEGRADATION

Maine law, 38 M.R.S.A. 8464(4)(F) contains what is referred to as the State’s antidegradation
policy. The Department has determined that the action of eliminating the daily maximum
concentration and mass limits for total copper is less stringent than those established in the
previous permit is appropriate and justified at this time and will not cause or contribute to the
failure of the receiving waterbody to meet the standards of its assigned water quality classification.
Elimination of the total copper limit is based on a statistical evaluation of the most recent

60 months of effluent data on file with the Department for this facility, which indicates that the
discharge does not exceed or demonstrate a reasonable potential to exceed the ambient water
quality thresholds for total copper.

In addition this permitting action is establishing less stringent technology based mass limitations
for BOD and TSS as a result of an increase in the flow limitation for the facility. The Department
has evaluated the impact on the ambient dissolved oxygen in Belfast Bay due to the increased
limits and made the determination that the dissolved oxygen deficit is <0.1 mg/L, which is less the
measureable level (+0.2 mg/L) of most instrumentation. Therefore, the Department is making the
determination the increased loadings will not cause or contribute to a measureable degradation of
water quality.

9. COMBINED SEWER OVERFLOWS

This permit does not contain effluent limitations on the individual CSO outfalls listed in the table
below.

Outfall # Outfall Location Receiving Water and Class
002 Miller Street CSO Belfast Harbor, SB
003 Condon Street CSO Belfast Harbor, SB

Department regulation Chapter 570, “Combined Sewer Overflow Abatement,” states that for
discharges from overflows from combined municipal storm and sanitary sewer systems, the
requirement of “best practicable treatment” specified in Maine law, 38 M.R.S.A., section 414-
A(1)(D) may be met by agreement with the discharger, as a condition of its permit, through
development of a plan within a time period specified by the Department. The City submitted to the
Department a CSO Master Plan entitled, Sewer System Master Plan for CSO Abatement City of
Belfast, ME, January 2000, prepared by Olver Associates, and the updated plan entitled Updated
Master Plan for CSO Abatement, City of Belfast, Maine, December 2008, prepared by Olver
Associates. The updated Master Plan was approved by the Department on November 2, 20009.

The City has been actively implementing the recommendations of the Master Plan and to date has
significantly reduced the volume of untreated combined sewer overflows to the receiving water.
Special Condition K, Conditions For Combined Sewer Overflows, of this permit contains a schedule
of compliance for items in the most current up-to-date abatement plan which must be completed.



MEO0101532 FACT SHEET Page 18 of 18
WO000569-6D-G-R

9. COMBINED SEWER OVERFLOWS (cont’d)

The Department acknowledges that the elimination of the two remaining CSOs in the collection
system is a costly, long-term project. As the Belfast treatment facility and the sewer collection
system are upgraded and maintained in according to the CSO Master Plan and Nine Minimum
Controls, there should be reductions in the frequency and volume of CSO activities and, over time,
improvement in the quality of the wastewater discharged to the receiving waters.

10. DISCHARGE IMPACT ON RECEIVING WATER QUALITY

As permitted, the Department has determined the existing water uses will be maintained and
protected and the discharge will not cause or contribute to the failure of the waterbody to
meet standards for Class SB classification.

11. PUBLIC COMMENTS

Public notice of this application was made in the Republican Journal, newspaper on
November 3, 2010. The Department receives public comments on an application until the
date a final agency action is taken on that application. Those persons receiving copies of
draft permits shall have at least 30 days in which to submit comments on the draft or request
a public hearing, pursuant to Chapter 522 of the Department’s rules.

12. DEPARTMENT CONTACTS

Additional information concerning this permitting action may be obtained from and written
comments should be sent to:

Gregg Wood

Bureau of Land and Water Quality

Department of Environmental Protection

17 State House Station

Augusta, Maine 04333-0017 Telephone (207) 287-7693
e-mail: gregg.wood@maine.gov

13. RESPONSE TO COMMENTS

During the period of January 4, 2011, through the issuance date of the permit/license, the
Department solicited comments on the proposed draft permit/license to be issued for the
discharge(s) from the permittee’s facility. The Department did not receive comments from
the permittee, state or federal agencies or interested parties that resulted in any substantive
change(s) in the terms and conditions of the permit. Therefore, the Department has not
prepared a Response to Comments.


mailto:gregg.wood@maine.gov

ATTACHMENT A



i 360000 FEET

— N

Bryants Corne\\

~
.

T




ATTACHMENT B



The City of Belfast owns and operates a sewage collection system and wastewater
treatment plant to service the City. The sewer system is a complex, thirty-one mile
network including pumping stations which collect raw wastewater throughout the City’s
sewered area to serve about 1340 users, which are a mixture of residential and
commercial customers. The plant was constructed in 1973 on Front Street with the outfall
discharging into Belfast Bay. The City has taken great strides over the years in upgrading
its sewer system and treatment facility to meet DEP’s regulations for CSO abatement. It
has also continually improved the plant’s unit processes to keep the facility current and in
excellent condition.

The wastewater treatment plant has a sustained design capacity of 0.90 MGD average
daily flow. The facility was recently upgraded from a peak hourly flow capacity of 2.40
MGD to 3.80 MGD to allow as much water as can physically enter the plant to flow into
the facility. In order to process the higher pgak flow of 3.80 MGD, several improvements
to the plant were completed. The influent pumps were replaced to process the 3.80 MGD
peak flow rate. The existing headworks grinder was also replaced to process the increased
peak flows. The chlorine contact tank was expanded to properly disinfect the new flow.
New auxiliary equipment includes an automatic influent control gate, disinfection and
dechlorination chemical metering pumps, larger chemical storage, flow meters, and a new
effluent sampler. The following is a description of each of the key components of the new
upgrade which are also shown on the attached Process Flow Diagram (Figure 1).

The flow entering the headworks of the plant is controlled utilizing an automated 18”
sluice gate. Wet weather peak flows from the sewage collection system may still exceed
the 3.80 MGD design capacity of the treatment plant. When this occurs, the gate can
divert excess flow to the plant’s licensed CSO points. The new channel grinder is
designed to shred incoming sewage debris and solids to a uniform particle size. In the
event that the grinder is off-line for maintenance, a bypass bar screen is available to
remove debris.

From the headworks, influent flows into a wet well. The plant has three new Chicago
centrifugal pumps to lift the plant’s flow up to the existing grit sedimentation reactor with
two 10” O force mains. These pumps are located in a dry pit adjacent to the wet well.
Each pump is designed to process 1140 GPM at 42.5° TDH with variable frequency drive
control. Normally, only one pump is required to handle daily flows. If the wet well level
rises in the case of a peak flow event, the second and third pump will come on. If the wet
well level continues to rise, the influent control gate will start to close to maintain the
level in the wet well and to keep the headworks from flooding.

After the grit sedimentation clarifier, the flow enters a secondary splitter box prior to
aeration. The plant has two existing aeration basins with diffused air. The aeration basins
are each 0.28 MG. Following aeration, the wastewater flows to final clarification. There
are two 40’ O final clarifiers at the plant with a total capacity of 0.21 MG. These play an




important role in the treatment plant process by allowing the microbes grown in the
aeration basins to settle out of the water leaving clean effluent behind. The settled sludge
is either returned to the process as activated sludge or pumped to the plant’s digester. The
digester has a capacity of 300,000 gallons.

The new upgrade also included modifications to the existing chlorine contact tank. The
plant now has a 40,000 gallon chlorine contact tank with a 1400 gallon dechlorination
reactor: The plant utilizes sodium hypochlorite for disinfection and sodium bisulfite for
dechlorination. Two rectangular weirs and two ultrasonic flow meters, one at the end of
each disinfection channel, are used to measure flow and to pace the dechlorination
pumps. The sodium hypochlorite pumps are controlled by the plant’s influent flow
meters.




RAW
SEWAGE
"7} GRINDER

{11

ST INFLUENT PUMPS

LT

~, DEGRNTING Rogc
. SYSTEM DIGESTER
RETURN SLUDGE WASTE SLUOGE

U o«

[ 3R

[ 3+ 1 -2
OO0~
C 05
CcCoge

WASTE o
sLuuGEgQ
- /— AERATION BASIN PUMP 2L

3

FINAL CLARIFIER

SLUDGE TO
LAND DISPOSAL

OECHLORINATION

PASSAGASSAWAKEAG
RIVER

BELFAST POLLUTION CONTROL FACILITY

FIGURE 2
OLVER ASSOCIATES INC.

ENVIRONMENTA.L
l 258 MAIN STREET

ENGI!INEERS

WINTERPORT, MAINE




ATTACHMENT C



Legal Notice of Shellfish Closure Area
C 32 Belfast Bay, Belfast




ATTACHMENT D



dy

uodeanxy

(4148 4

= (%) 21uodyD

[4T4n 4
Z62p
6459
6459
% 122D

6459

800z/80/90 00T
900Z/£1/€0 00T
8002/80/90 00T
900Z/€T/€0 001
ojep ajdweg jua0I9d

{%) 2INdY 1} Juan|LT

RE[s]\INe]
730N D
TAON V¥
TA0ON Y

39
€STOTOIW =S3AdN

NIHDYN YIS
NIHOYN v4S
dWTHHS QISAW
dWIHHS QISAKW

sapads

Lsvd4n3aa




ATTACHMENT E



Facility Name: PDES: ME0O101532

Monthly Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P O A Clean Hg

03/13/2006 NR O NR 3 3 6 o0 0 o6 0 . B 0.
Monthly Daily Total Test Test # By Group

Test Date {(Flow MGD) Number M V BN P O A Clean Hg

05/22/2006 . 0.72 067 12 8 6 0 06 3 0 ... P 0
Monthly Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P O A Clean Hg

08/31/2006 | NR_ 051 1o 1 o0 o0 06 90 o P 0.
Monthly Daily Total Test Test # By Group

Test Date {Flow MGD) Number M VvV BN P O A Clean Hg

12/31/2006 0.54 048 2 .26 6. 0 3 o6 F o 0.
Monthly Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P ©O0 A Clean Hg

12/31/2007 NR 0.52 LS. 1. 6.6 0 0 0 . F 0.
Monthly Daily Total Test Test # By Group

Test Date {Flow MGD) Number M V BN P O a Clean Hg

03/31/2008 | NR 060 1 t 0 0 0 0 0 . L 0.
Monthly Daily Total Test Test # By Group

Test Date {Flow MGD) Number M VvV BN P O A Clean Hg

06/08/2008 ! 047 048 4 6.0 .0 0 8 0 . ST 0
Monthly Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P O A Clean Hg

09/30/2008 . NR . 080 Y 1.6 o6 0 6.0 F 0.
Monthly Daily Total Test Test # By Group

Test Date {Flow MGD) Number M V BN P O A Clean Hg

04/30/2009 | NR 061 o F S 1.6 .0 o0 0 0 L 0.
Monthly Daily Total Test Test # By Group

Test Date (Flow MGD) Number M Vv BN P O A Clean Hg

11/30/2009 NR 047 i 1 6. .00 0 O .. ko 0.
Monthly Daily Total Test Test # By Group

Test Date {Flow MGD) Number M V BN P O A Clean Hg

07/31/2010 NR 0.63 1 1 c 0 0 0 0 F 0




Facility name: BELFAST

Permit Number: MEO101532

Parameter: ALUMINUM

Parameter

Parameter

Parameter

Parameter

Parameter

Parameter

» AMMONIA

: ARSENIC

:» CADMIUM

: CHLORINE

: CHROMIUM

 COPPER

Parameter: CYANIDE

Parameter: LEAD

Test date

Result (ug/1)

05/22/2006
12/31/2006
06/08/2008
Test date

170.000
Result (ug/I)

05/22/2006
12/31/2006
06/08/2008
Test date

1400.000

500.000

2000.000
Result (ug/1)

03/13/2006
05/22/2006
12/31/2006
Test date

05/22/2006
12/31/2006
06/08/2008
Test date

05/22/2006
12/31/2006
06/08/2008
Test date

20.000

05/22/2006
12/31/2006
06/08/2008
Test date

3.000

05/22/2006
08/31/2006
12/31/2006
12/31/2007
03/31/2008
06/08/2008
09/30/2008
04/30/200%
11/30/2009
07/31/2010
Tesi date

19.000

222222222

Lsthan

03/13/2006
05/22/2006
12/31/2006
Test date

5.000

05/22/2006
12/31/2006




06/08/2008 1.000 Y

Parameter: MERCURY Test date Result (ug/1) Lsthan
03/24/2006 0.016 N
06/27/2006 0.004 N
09/28/2006 0.017 N
11/07/2006 0.015 N
05/01/2007 0.003
06/19/2007 0.008 N
09/30/2007 0.005 N
11/28/2007 0.009 N
03/28/2008 0.002 N
06/16/2008 0.003 N
09/09/2008 0.004 N
11/21/2008 0.006 N
03/10/2009 0.004 N
06/26/2009 0.010 N
08/29/2009 0.012 N
12/21/2009 0.004 N
03/29/2010 0.004 N
06/10/2010 0.005 N
Parameter: NICKEL Test date Result (ug/1) Lsthan
05/22/2006 3.000 Y
12/31/2006 3.000 Y
06/08/2008 2.400 N
Parameter: SALINITY Test date Result (ug/1) Lsthan
06/08/2008 25.000 N
Parameter; SILVER Test date Result (ug/i) Lsthan
03/13/2006 0.500 : N
05/22/2006 1.000 Y
12/31/2006 1.000 Y
Parameter: ZINC Test date Result (ug/1) Lsthan
05/22/2006 6.000 N
12/31/2006 57.000 N

06/08/2008 118.000 N




ATTACHMENT F



DEPLW1083-2009

CHAPTER 53002YD)(4) CERTIFICATION

MEPDES# Facility Name

: - : NO YES
Since the effective date of your permit (Deseribe in